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COMPRESSIVE STRENGTH OF CYLINDRICAL
CONCRETE SPECIMENS

(A Modification of AASHTO Designation T 22 and ASTM Designation C 39)

1. This test procedure is the same as specified in AASHTO T 22 and ASTM C 39.

2. A blank ADOT “Concrete Test Report” laboratory card is provided in Figure 3 (front of
card) and Figure 4 (back of card). An example of the use of the ADOT “Concrete Test Report”

laboratory card is given in Figures 5 and 6.
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<1 in. [25mm] —’F |‘_

Type 1 Type 2 Type 3
Reasonably well-formed Well-formed cone on one Columnar vertical
cones on both ends, less end, verlical cracks running cracking through

than 1in. [25 mm)] of through caps, no well-defined both ends, no
cracking through caps cone on other end well-formed cones

4 N

= [

The space above is provided for recording testing charges whanj|

Type 4 Type 5 Type 6 the testing is performed by the Central Materials Laboratory.
Diagonal fracture with no Side fractures attop or Similar to Type 5,
cracking through ends; bottom (occur commonly but end of cylinder
tap with hammer to with unbonded caps) is pointed

distinguish from Type 1

AGE:
Were unbonded caps used? Yes[_] No [_] If Yes, what type of unbonded cap was used? Neoprene[_JOther [}
SPECIMEN INDICATE TYPE OF FRACTURE PATTERN ( ')
IDENTIFICATION TYPE1 - - TYPEZ2 - ~ TYPE3 TYPE 4 TYPES TYPE 6 OTHER*
A
B
C

* If the type of fracture pattern is other than Type 1 to Type 6, sketch and briefly describe the fracture pattern.
Remarks:

AGE:
Were unbonded capsused? Yes [] No [ If Yes, what type of unbonded cap was used? Neoprene[_]Other [}
SPECIMEN INDICATE TYPE OF FRACTURE PATTERN (¥')
IDENTIFICATION TYPE 1 TYPE 2 TYPE 3 TYPE 4 TYPE 5 TYPE 6 OTHER*
A
B
C

* |f the type of fracture pattern is other than Type 1 to Type 6, sketch and brieﬂy describe the fracture pattern.

Remarks: —
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Type 1 Type 2 Type 3
Reasonably well-formed Well-formed cone on one Columnar vertical
cones on both ends, less end, vertical cracks running  cracking through
than 1in. [25 mm] of through caps, no well-defined both ends, no
cracking through caps cone on other end well-formed cones
/ [The space above is provided for recording testing charges when ]
Type 4 Type 5 Type 6 the testing is performed by the Central Materials Laboratory.
Diagonal fracture with no Side fractures attop or Similar to Tylpe 5,
cracking through ends; bottom (occur commonly but end of cylinder
tap with hammer to with unbonded caps) is pointed

distinguish from Type 1
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* If the type of fracture pattern is other than Type 1 to Type 6, sketch and briefly describe the fracture pattern.

Remarks:
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Were unbonded caps used? Yes [_] No [_] If Yes, what type of unbonded cap wasused? Neoprene[_]Other [_]
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* |f the type of fracture pattern is other than Type 1 to Type 6, sketch and briefly describe the fracture pattern.

Remarks:
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FIGURE 6




